Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: 8270 Style Pits
8270 Style Pits Description:

Available parts for 8230 pinspotters with pits converted to 8270 style.


Components
030 006 871 030 006 871 Bearing, Thrust, 1-1/4 x 3-5/16"
030 007 858 030 007 858 Washer
030 007 859 030 007 859 Spring, Conical
000 029 015 000 029 015 Stud, Pivot
000 021 204 000 021 204 Spring, Carpet Tensioning
000 022 924BG 000 022 924BG Support, Bag of 10
000 024 590 000 024 590 Ball Bearing, Double Seal
000 027 645 000 027 645 Bracket, Support Assembly, LH
000 027 646 000 027 646 Bracket, Support Assembly, RH
710 501 009 710 501 009 Grease Fitting
000 024 578 000 024 578 Roller Body, Upper
000 024 579 000 024 579 Roller Hinge
000 024 580 000 024 580 Shaft Hinge
000 024 582BG 000 024 582BG Pin, Roller Link, Bag of 2
000 024 592 000 024 592 Hinge Assembly
000 024 597 000 024 597 Link, Front Roller Assembly
000 024 760 000 024 760 Link, Front Roller Assembly
710 501 002 710 501 002 Grease Fitting
913 411 100BG 913 411 100BG Spring Pin, .078 x 5/8", Bag of 10
000 021 224 000 021 224 Dampener, Vibration
000 021 914 000 021 914 Channel, Bounce Board
000 025 622 000 025 622 Strap, Bonding
000 029 626 000 029 626 Support Angle
090 005 270 090 005 270 Phenolic Bounce Board, Front, RH Machine
090 005 272 090 005 272 Phenolic Bounce Board, Rear, RH
090 005 273 090 005 273 Phenolic Bounce Board, Rear, LH
809 849 165BG 809 849 165BG Hex Head Cap Screw, 1/4-20 x 1", Bag of 10
809 849 205BG 809 849 205BG Hex Head Cap Screw, 1/4-20 x 1-1/4", Bag of 10
835 573 002BG 835 573 002BG Nut, Hex, Jam, 1/2-13, Bag of 10
844 049 002BG 844 049 002BG Nut, Stover Lock, 1/4-20, Bag of 10
900 112 203BG 900 112 203BG Bearing, Sleeve, .753 x 1 x 1-1/4", Bag of 5
919 005 800BG 919 005 800BG Retaining Ring, 5100-75, Bag of 10
948 753 102BG 948 753 102BG Washer, 9/32 x 5/8 x 1/16, Bag of 10
Top | Back | Home